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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

5.1.2 PEAK OUTPUT POWER
RESULT: Pass

5.1.3 6DB BANDWIDTH AND 99% BANDWIDTH
RESULT: Pass

5.1.4 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100kHz BANDWIDTH
RESULT: Pass

5.1.5 POWER SPECTRAL DENSITY
RESULT: Pass

5.1.6 SPURIOUS EMISSION
RESULT: Pass

5.1.7 CONDUCTED EMISSIONS
RESULT: Pass
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1. General Remarks

1.1 Complementary Materials

None.

2. Test Sites

2.1 Test Facilities

Shenzhen EMTEK Co., Ltd.
(FCC Registration No.: 709623)

Bldg 69, Majialong Industry Zone, Nanshan District,
Shenzhen, Guangdong, P.R. China

The tests at the test site have been conducted under the supervision of a TUV engineer.




Produkte
Products

A TUVRheinland®

Prufbericht - Nr.:
Test Report No.

50046347 002

Seite 5von 116
Page 5 of 116

2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Kind of Equipment Manufacturer Type S/N Calibrated
until

Transmitter spurious emissions
EMI Test Receiver Rohde & Schwarz | ESU 1302.6005.26| 2017-05-16
Loop Antenna Schwarzbeck FMZB 1519 1519-012 2017-05-16
Cable H+B 3M SF104-26.5 | 295838/4 2017-05-28
Cable H+B 6M SF104-26.5 | 295840/4 2017-05-28
Pre-Amplifier HP 8447F 2944A07999 | 2017-05-16
Bilog Antenna Schwarzbeck VULB9163 142 2017-05-28
Cable Schwarzbeck AK9513 ACRX1 2017-05-16
Cable Rosenberger N/A FP2RX2 2017-05-16
Cable Schwarzbeck AK9513 CRPX1 2017-05-28
Cable Schwarzbeck AK9513 CRRX2 2017-05-28
Pre-Amplifier A.H. PAM-0126 1415261 2017-05-16
Horn Antenna Schwarzbeck BBHA 9120 707 2017-05-28
Pre-Amplifier A.H. PAM-0126 1415261 2017-05-16

Schwarzbeck BBHA 9170 BBHA91703 | 2017-05-16
Horn Antenna 99

132.1-
EMI Test Receiver Rohde & Schwarz | FSV40 3008K39- 2017-05-16
100967-AP

Pre-Amplifier Lunar EM LNA26G40-40 3381313102 2017-05-16
Horn Antenna AHS/USA SAS-573 184 2017-05-16
Cable H+B (2)655M SF104- 289147/4 2017-05-16
Cable H+B 3M SF104-26.5 | 295838/4 2017-05-16
Cable H+B 6M SF104-26.5 | 295840/4 2017-05-16
Radio Spectrum Test
EMI Test Receiver Rohde & Schwarz | ESCI 101045 2017-05-16
Vector Signal Generater Agilent N5182B My53050553 | 2017-05-28
Analog Signal Generator | Agilent N5171B My53050878 | 2017-05-28
Signal Analyzer Agilent N9010A My53470879 | 2017-05-28
Power Meter Agilent PS-X10-100 N/A 2017-05-28
Temp. / Humidity Chamber | Kingson THS-M1 242 2017-05-28
Conducted Emission
Test Receiver Rohde & Schwarz | ESCS30 828985/018 | 2017-05-16
L.I.S.N. Schwarzbeck NNLK8129 8129203 2017-05-16
Pulse Limiter Rohde & Schwarz | ESH3-72 100006 2017-05-16
Voltage Probe Rohde & Schwarz | TK9416 N/A 2017-05-16
I.S.N Rohde & Schwarz | ENY22 1109.9508.02| 2017-05-16
50Q Coaxial Switch Anritsu MP59B M20531 2017-05-16
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2.3 Traceability

All measurement equipment calibrations are traceable to NIST or where calibration is performed
outside the United States, to equivalent nationally recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on a

regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

Table 2: Measurement Uncertainty

Parameter Uncertainty

Radio Frequency +1x10"-5
Maximum Peak Output Power Test +1.0dB
Conducted Emissions Test +2.0dB
Radiated Emission Test +2.0dB
Power Density +2.0dB
Occupied Bandwidth Test +1.0dB
Band Edge Test +3dB
All emission, radiated +3dB
Antenna Port Emission +3dB
Temperature +0.5°C
Humidity +3%

2.6 Location of Original Data

The original copies of all test data taken during actual testing were retained in the TUV

Rheinland (Shenzhen) file for certification follow-up purposes.
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2.7 Status of Facility Used for Testing

Shenzhen EMTEK Co., Ltd. test facility located at Bldg 69, Majialong Industry Zone,
Nanshan District, Shenzhen, Guangdong, P.R. China is listed on the US Federal
Communications Commission list of facilities approved to perform measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The EUTs are tablet with Wi-Fi, Bluetooth function.
These models are identical except the model name.
For details refer to the User Manual and Circuit Diagram.

3.2 Ratings and System Details

Table 3: Technical Specification of EUT

Technical Specification Value
Kind of Equipment Tablet
Type Designation DL1026, MID1026-L, DL1026-**
FCC ID XMF-MID1026
Operating Frequency band 2412 — 2462MHz
Extreme Temperature Range | 0~+40°C
Operation Voltage DC 3.7V (via built in battery)
DC 5V (via AC/DC adapter)
Antenna Gain 2dBi

Table 4: Technical Specification of Wi-Fi

Description
ltem IEEE 802.11n | IEEE 802.11n
IEEE 802.11b | IEEE 802119 | (1700 (HT40)
operating Frequency | 5415 o462 | 2412~2462 | 2412 ~ 2462 2422 ~ 2452
band (MHz)
Channel Number 11 11 11 7
OFDM OFDM (BPSK, | OFDM (BPSK,
Modulation ggﬁig%ﬁg’ (DBPSK, QPSK, 16-QAM, | QPSK, 16-QAM,
' DQPSK) 64-QAM) 64-QAM)
Data Rate (Mbps) 1,2,5,11 269’4;25‘118’ 24, | MCS0 ~MCS7 | MCS0 ~ MCS7
Transmitter Output
Power (Typical) (dBm) 17.5 15 15 14.5
Media Access Protoco] | CSMA/CA with | CSMA/CA with | CSMA/CA with | CSMA/CA with
ACK ACK ACK ACK
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Table 5: Carrier Frequency
Frequency Band Channel No. Frequency Channel No. Frequency
1 2412 MHz 8 2447 MHz
2 2417 MHz 9 2452 MHz
3 2422 MHz 10 2457 MHz
2400 — 2483.5 MHz 4 2427 MHz 11 2462 MHz
5 2432 MHz
6 2437 MHz
7 2442 MHz

3.3 Independent Operation Modes

The basic operation modes are:
A. On, Wi-Fi mode (2.4GHz)
1. Transmitting
a. Low Channel
b. Middle Channel
c. High Channel
2. Receiving
B. Standby
C. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- Constructional Drawing - Instruction Manual
- PCB Layout - Rating Label

- Photo Document
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level.
The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according to the
procedures in ANSI C63.10: 2013.

According to clause 3.1, all tests were applied on model DL1026 only.

Note: The model name was described as ‘NS-P16ATO08’ in test data during testing, however the
model is named ‘DL1026’ finally by manufacture.

4.3 Special Accessories and Auxiliary Equipment

The EUT was tested together with the following accessories:

Description Manufacturer | Part No. Rating

Input: AC 100-240V, 50/60Hz, 0.35A,
AC/DC Adapter | TEKA TEKA012-0502000UK Output: DC 5V, 2A

The EUT was tested with following cables:

Interface(s)/Port(s): Max. cable length, shielding Cable classification
AC Mains of adapter 2 cores, non-shielded port, 3m AC Power Input
Micro USB port 4 cores, non-shielded port, 3m DC Power Input

4.4 Countermeasures to Achieve ERM Compliance

The test sample which has been tested contained the noise suppression parts as
described in the Technical Construction File (TCF). No additional measures were
employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test
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Diagram of Measurement Equipment Configuration for Conduction Measurement
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Pass
Test standard : Part 15.203
Limit The use of antennas with directional gains that do

not exceed 6dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional
gain of antenna is 2dBi, and the antenna connector is designed with permanent attachment
and no consideration of replacement. Therefore the EUT is considered sufficient to comply
with the provision.
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5.1.2 Peak Output Power

RESULT: Pass
2016-05-26

FCC Part 15.247(b)(3)

ANSI C63.10: 2013

Clause 9.1 of KDB 558074 v03r01

Limit : 1w
Kind of test site : Shielded room

Test date
Test standard
Basic standard

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : Al

Ambient temperature 25C
Relative humidity 50%
Atmospheric pressure 101kPa

Table 6: Test result of Peak Output Power of 802.11b

Channel Channel Frequency Peak Output Power Limit
(MHz) (dBm) (dBm)
Low Channel 2412 19.55 30
Middle Channel 2437 19.70 30
High Channel 2462 19.82 30
Table 7: Test result of Peak Output Power of 802.11g
Channel Frequency Peak Output Power Limit
Channel (MHz2) (dBm) (dBm)
Low Channel 2412 21.05 30
Middle Channel 2437 22.55 30
High Channel 2462 21.32 30
Table 8: Test result of Peak Output Power of 802.11n (HT20)
Channel Frequency Peak Output Power Limit
Channel (MH2) (dBm) (dBm)
Low Channel 2412 20.85 30
Middle Channel 2437 22.55 30
High Channel 2462 21.25 30
Table 9: Test result of Peak Output Power of 802.11n (HT40)
Channel Channel Frequency Peak Output Power Limit
(MHz) (dBm) (dBm)
Low Channel 2422 19.57 30
Middle Channel 2437 22.39 30
High Channel 2452 19.27 30
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5.1.3 6dB Bandwidth and 99% Bandwidth

RESULT: Pass
2016-05-26

FCC Part 15.247(a)(2)

ANSI C63.10: 2013

Clause 8 of KDB 558074 v03r01

Shielded room

Date of testing
Test standard
Basic standard

Kind of test site

Test setup

Test Channel Low/ Middle/ High

Operation Mode Al
Ambient temperature 25C
Relative humidity 50%
Atmospheric pressure 101kPa

Table 10: Test result of 6dB Bandwidth and 99% Bandwidth of 802.11b

. 5 -
Channel Channizllwl;rgﬁuency 6dB ?@Eg;/wdth Limit (MH2) 99 /o(li/IaI—TS)WIdth

Low Channel 2412 9.566 20.5 12.665

Mid Channel 2437 10.040 20.5 12.716

High Channel 2462 10.040 20.5 12.929

Table 11: Test

result of 6dB Bandwidth and 99% Bandwidth of 802.11qg

Channel

Channel Frequency

6dB Bandwidth

Limit (MHz)

99% Bandwidth

(MHz) (MH2) (MHz)
Low Channel 2412 15.440 20.5 16.401
Mid Channel 2437 15.130 20.5 16.490
High Channel 2462 15.130 20.5 16.419

Table 12: Test

result of 6dB Bandw

idth and 99% Band

width of 802.11n (HT20)

Channel

Channel Frequency

6dB Bandwidth

Limit (MHz)

99% Bandwidth

(MHz) (MH2) (MHz)
Low Channel 2412 15.940 =20.5 17.544
Mid Channel 2437 15.130 =20.5 17.625
High Channel 2462 15.140 20.5 17.560

Table 13: Test

result of 6dB Bandw

idth and 99% Band

width of 802.11n (HT40)

Channel

Channel Frequency

6dB Bandwidth

Limit (MHz)

99% Bandwidth

(MH2z) (MH2z2) (MH2)
Low Channel 2412 35.160 20.5 35.725
Mid Channel 2437 35.170 =20.5 35.880
High Channel 2462 35.170 20.5 35.793
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5.1.4 Conducted Spurious Emissions measured in 100kHz Bandwidth

RESULT:

Date of testing
Test standard

Basic standard

Limit

Kind of test site

Test setup

Test Channel
Operation mode
Ambient temperature
Relative humidity
Atmospheric pressure

Pass

2016-05-27

FCC part 15.247(d)

RSS-247 clause 5.5

ANSI C63.10: 2013

Clause 13 of KDB 558074 v03r01

20dB (below that in the 100kHz bandwidth within
the band that contains the highest level of the
desired power)

Shield room

Low/ Middle/ High
Al

25T

50%

101kPa

For details refer to following test plot.




A TUVRheinland®

Produkte
Products

Prifbericht - Nr.: 50046347 002 Seite 17 von 116

Test Report No. Page 17 of 116

Test Plot of Conducted spurious emissions measured in 100kHz
Bandwidth of 802.11b

Low Channel

BN Agilent Spectrum Analyzer - Swept SA
T RF 500 AC | SENSE:INT] ALIGN AUTO [ 06:17:01 PMMay 26,2016
Center Freq 2.412000000 GHz o Avg Type: Log-Pwr
PNO: Fast (,. 17ig: Line Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Ref Offset 2 dB Mkr1 2.413 000 GHz

10 dBidiv Ref 20.00 dBm 8.232 dBm
og

CenterFreq
2.412000000 GHz

StartFreq
2.404425000 GHz

Stop Freq
2.419575000 GHz

CF Step
1515000 MHz

Freq Offset
0Hz

Center 2.412000 GHz
#Res BW 100 kHz

SENSE:INT] ALIGN AUTO

Start Freq 30.000000 MHz - Avg Type: Log-Pwr
PNO: Fast ) Trig: Line Avg|Hold: 18/100
IFGain:Low #Atten: 30 dB

Mkr1 21.196 9 GHz Auto Tune
Ref Offset 2 dB
1L%gB!div Reef 2(?.e00 dBm -42.377 dBm

.: ‘--------- i
. -‘

StartFreq
30.000000 MHz

StopFreq
25.000000000 GHz

CF Step
2.497000000 GHz
Auto Man

Freq Offset
0Hz

Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (20000 pts)

MSG
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Middle Channel

BE Agilent Spectrum Analyzer - Swept SA

Ref Offset2 dB
1LO dBldiv.  Ref 20.00 dBm

Center 2.437000 GHz
#Res BW 100 kHz

PNO: Fast ) Trig: Line
IFGain:Low #Atten: 30 dB

SENSE:INT] ALIGN AUTO  [06:17:29 PMMay 26, 2016
Avg Type: Log-Pwr
Avg|Hold:>100/100

Auto Tune

CenterFreq
2.437000000 GHz

StartFreq
2.429425000 GHz

StopFreq
2.444575000 GHz

CF Step
1.515000 MHz

Freq Offset
0Hz

Span 15.15 MHz
Sweep 1467 ms (1001 pts)

Ref Offset2 dB
1LO dBldiv. Ref 20.00 dBm

Start 30 MHz
#Res BW 100 kHz

IFGain:Low #Atten: 30 dB

SENSE:INT| ALIGN AUTO 06:19:50 PM May 26, 2016
Avg Type: Log-Pwr
Avg|Hold: 25/100

= Trig: Line

Mkr1 21.196 9 GHz Auto Tune

-42.377 dBm

CenterFreq
12515000000 GHz

StartFreq
30.000000 MHz

StopFreq
25.000000000 GHz

CF Step
2.497000000 GHz
Auto Man

Freq Offset
0Hz

Stop 25.00 GHz

#VBW 300 kHz Sweep 2.387 s (20000 pts)
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High Channel

BE Agilent Spectrum Analyzer - Swept SA

T Q AC

Center Freq 2.462000000 GHz

Ref Offset2 dB
Ref 20.00 dBm

Center 2.462000 GHz
#Res BW 100 kHz

SENSE:INT] ALIGN AUTO

|I]E:1811EI PMMay 26, 2016

Avg Type: Log-Pwr
PNO: Fast (,) 1rig: Line Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Auto Tune

CenterFreq
2.462000000 GHz

StartFreq
2.454425000 GHz

StopFreq
2.469575000 GHz

CF Step
1.515000 MHz

Freq Offset
0Hz

Span 15.15 MHz

Sweep 1467 ms (1001 pts)

Ref Offset2 dB
Ref 20.00 dBm

Start 30 MHz
#Res BW 100 kHz

MSG

SENSE:INT] ALIGN AUTO

06:20:23 PMMay 26,2016

Avg Type: Log-Pwr
PNO: Fast ) Trig: Line Avg|Hold: 371100
IFGain:Low #Atten: 30 dB

Mkr1 21.196 9 GHz

#VBW 300 kHz

Auto Tune
-42.377 dBm

CenterFreq
12515000000 GHz

StartFreq
30.000000 MHz

StopFreq
25.000000000 GHz

CF Step
2.497000000 GHz
Auto Man

Freq Offset
0Hz

Stop 25.00 GHz

Sweep 2.387 s (20000 pts)
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Band Edge

BE Agilent Spectrum Analyzer - Swept SA
T ] o AC | | SENSE:INT] ALIGN AUTO  [06:29:35 PMMay 26, 2016
Avg Type: Log-Pwr 4
PNO: Fast () Trig: Line Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Mkr1 2.400 000 0 GHz Auto Tune
Ref 30,00 dBm -36.826 dBm

Center Freq
2.405000000 GHz

StartFreq
2.390000000 GHz

StopFreq
2.420000000 GHz

CF Step
3.000000 MHz

Freq Offset
0Hz

Start 2.39000 GHz Stop 2.42000 GHz
#Res BW 100 kHz Sweep 4.000 ms (20000 pts)

SENSE:INT| ALIGN AUTO  [06:28:21 PM M.
Avg Type: Log-Pwr
= Trig: Line Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Mkr1 2.483 500 0 GHz|[EGECALELY
Ref 20.00 dBm 33 500 0 GHz

CenterFreq
2.475000000 GHz

StartFreq
2.450000000 GHz

StopFreq
2500000000 GHz

CF Step
5.000000 MHz
Auto Man

Freq Offset
0Hz

Start 2.45000 GHz Stop 2.50000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5.333 ms (20000 pts)

MSG
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Test Plot of Conducted spurious emissions measured in 100kHz
Bandwidth of 802.11¢g

Low Channel

BN Agilent Spectrum Analyzer - Swept SA
RF 500 AC | SENSE:INT] ALIGN AUTO _[05:22:05 PMMay 27,2016
Center Freq 2.412000000 GHz ] Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Ref Offset2 dB
1LO dBidiv. Ref 10.00 dBm

CenterFreq
2.412000000 GHz

StartFreq
2.400000000 GHz

Stop Freq
2.424000000 GHz

CF Step
2.400000 MHz

Freq Offset
0Hz

Center 2.41200 GHz Span 24.00 MHz
#Res BW 100 kHz Sweep 2.333 ms (1001 pts)

SENSE:INT] ALIGN AUTO 05:36:33 PM May 27, 2016
Avg Type: Log-Pwr 4

PNO: Fast ) Trig: Free Run Avg|Hold: 18/100

IFGain:Low #Atten: 30 dB

Mkr1 23.319 4 GHz Auto Tune
R 5,313 4G

Center Freq
12515000000 GHz

StartFreq
30.000000 MHz

StopFreq
25.000000000 GHz

CF Step
2.497000000 GHz
Auto Man

Freq Offset
0Hz

Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (20000 pts)

MSG
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Middle Channel

BE Agilent Spectrum Analyzer - Swept SA

SENSE:INT]

ALIGN AUTO |D5:23143 PMMay 27,2016

Center Freq 2.43700000 GHz .
PNO: Fast () Trig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 2 dB

10 dBidiv  Ref 10.00 dBm
Log

Center 2.43700 GHz
#Res BW 100 kHz

Avg Type: Log-Pwr
Avg|Hold:>100/100

Auto Tune

CenterFreq
2.437000000 GHz

StartFreq
2.425000000 GHz

StopFreq
2.449000000 GHz

CF Step
2.400000 MHz

Freq Offset
0Hz

Span 24.00 MHz
Sweep 2.333 ms (1001 pts)

SENSE:INT]

ALIGN AUTO

= Trig: Free Run

IFGain:Low #Atten: 30 dB

Ref Offset2 dB
Ref 20.00 dBm

Start 30 MHz
#Res BW 100 kHz

MSG

#VBW 300 kHz

Avg Type: Log-Pwr
Avg|Hold: 241100

Mkr1 23.319 4 GHz Auto Tune

-40.946 dBm

CenterFreq
12515000000 GHz

StartFreq
30.000000 MHz

StopFreq
25.000000000 GHz

CF Step
2.497000000 GHz
Auto Man

Freq Offset
0Hz

Stop 25.00 GHz
Sweep 2.387 s (20000 pts)
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High Channel

BE Agilent Spectrum Analyzer - Swept SA

Ref Offset2 dB
Ref 20.00 dBm

Center 2.46200 GHz

#Res BW 100 kHz

MSG

IFGain:Low #Atten: 30 dB

SENSE:INT] ALIGN AUTO  [05:24:52 PM M.
Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run Avg|Hold:>100/100

Auto Tune

CenterFreq
2.462000000 GHz

StartFreq
2.450000000 GHz

StopFreq
2.474000000 GHz

CF Step
2.400000 MHz
Auto Man

Freq Offset
0Hz

Span 24.00 MHz
Sweep 2.333 ms (1001 pts)

Ref Offset2 dB
Ref 20.00 dBm

Start 30 MHz
#Res BW 100 kHz

MSG

IFGain:Low #Atten: 30 dB

SENSE:INT]| ALIGN AUTO
Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold: 30/100

Mkr1 23.319 4 GHz Auto Tune
-40.946 dBm

CenterFreq
12515000000 GHz

StartFreq
30.000000 MHz

StopFreq
25.000000000 GHz

CF Step
2.497000000 GHz
Auto Man

Freq Offset
0Hz

Stop 25.00 GHz
#VBW 300 kHz Sweep 2.387 s (20000 pts)
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Band Edge

4 Agl\entSpEdrumAna\yzer SweptSA = | ]
Q A | SENSE:INT] ALIGN AUTO  |06:19:36 PMMay 27, 2016
Start Freq 2 390000000 GHz ) Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Mkr1 2.400 000 0 GHz Auto Tune
Ref Offset 2 dB
1Lo dBldiv Reéf 2ge00 dBm -34.110 dBm

Center Freq

2.405000000 GHz

StartFreq
2.390000000 GHz

StopFreq
2.420000000 GHz

CF Step
3.000000 MHz

Freq Offset
0Hz

Start 2.39000 GHz Stop 2.42000 GHz
#Res BW 100 kHz Sweep 4.000 ms (20000 pts)

SENSE:INT| ALIGN AUTO _ [06:21:50 PMMay 27, 2016
Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Mkr1 2.483 500 0 GHz Auto Tune
1LO dBldiv. Ref 20.00 dBm 46,149 dBm

Ref Offset2 dB

CenterFreq
2.475000000 GHz

StartFreq
2.450000000 GHz

StopFreq
2500000000 GHz

CF Step
5.000000 MHz

Freq Offset
0Hz

Start 2.45000 GHz Stop 2.50000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5.333 ms (20000 pts)
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Test Plot of Conducted spurious emissions measured in 100kHz
Bandwidth of 802.11n (HT20)

Low Channel

BN Agilent 'Spactmm Analyzer - Swept SA

I 0Q AC | SENSE:INT] ALIGN AUTO  [05:26:17 PMMay 27,2016
Center Freq 2. 412000000 GHz ] Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Ref Offset 2 dB Mkr1 2.413 272 GHz

10 dBidiv Ref 20.00 dBm 3.021 dBm
og

CenterFreq
2.412000000 GHz

StartFreq
2.400000000 GHz

Stop Freq
h 2.424000000 GHz

'._k'.‘- Al
“--------' CF Step
a00 ---------- Freq Offset

Center 2.41200 GHz Span 24.00 MHz
#Res BW 100 kHz Sweep 2.333 ms (1001 pts)

SENSE:INT] ALIGN AUTO
Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold: 151100
IFGain:Low #Atten: 30 dB

Mkr1 21.331 7 GHz Auto Tune
Ref Offset 2 dB
10 dBidiv Ref 20.00 dBm 1812 dBr

Center Freq
12515000000 GHz

StartFreq
30.000000 MHz

StopFreq
25.000000000 GHz

CF Step
2.497000000 GHz
Auto Man

Freq Offset
0Hz

Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (20000 pts)
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50046347 002

Middle Channel

BE Agilent Spectrum Analyzer - Swept SA

AC

RF Q
Center Freq 2.437000000 GHz

Ref Offset2 dB

10 dBidiv  Ref 20.00 dBm
Log

I I A
I I M D A
S

Center 2.43700 GHz
#Res BW 100 kHz

SENSE:INT] ALIGN AUTO
Avg Type: Log-Pwr

Avg|Hold:>100/100

|D5:26154 PMMay 27,2016

PNO: Fast (,) 1rig: Free Run
IFGain:Low #Atten: 30 dB

Auto Tune

CenterFreq
2.437000000 GHz

StartFreq
2.425000000 GHz

StopFreq
2.449000000 GHz

CF Step
2.400000 MHz

Freq Offset
0Hz

Span 24.00 MHz
Sweep 2.333 ms (1001 pts)

Ref Offset2 dB

10 dBidiv  Ref 20.00 dBm
Log

.
.
—

I

1
e
i
.

Start 30 MHz
#Res BW 100 kHz

MSG

ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold: 19/100

SENSE:INT] 05:38:05 PMMay 27,2016

PNO: Fast (,) 1rig: Free Run
IFGain:Low #Atten: 30 dB

Mkr1 21.331 7 GHz Auto Tune

-41.812 dBm

CenterFreq
12515000000 GHz

StartFreq
30.000000 MHz

StopFreq
25.000000000 GHz

CF Step
2.497000000 GHz
Auto Man

Freq Offset
0Hz

Stop 25.00 GHz

#VBW 300 kHz Sweep 2.387 s (20000 pts)
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High Channel

BE Agilent Spectrum Analyzer - Swept SA
[ SENSE:INT] ALIGN AUTO  [05:27:50 PM M.
Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Auto T
Ref Offset 2 dB Mkr1 2.463 272 GHz L0 iLe

Ref 20.00 dBm

CenterFreq
2.462000000 GHz

StartFreq
2.450000000 GHz

StopFreq
2.474000000 GHz

CF Step
2.400000 MHz
Auto Man

Freq Offset
0Hz

Center 2.46200 GHz Span 24.00 MHz
#Res BW 100 kHz Sweep 2.333 ms (1001 pts)

MSG

SENSE:INT| ALIGN AUTO
Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold: 26/100
IFGain:Low #Atten: 30 dB

Mkr1 21.331 7 GHz Auto Tune
10,geidiv__Ref 20.00 dBm 3317 Sz

Ref Offset2 dB

CenterFreq
12515000000 GHz

StartFreq
30.000000 MHz

)
) StopFreq
25,000000000 GHz
400 - CF Step
. 2.497000000 GHz
Auto Man

Freq Offset
0Hz

Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (20000 pts)

MSG
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Band Edge

4 Agl\entSpEdrumAna\yzer SweptSA = | ]
Q A | SENSE:INT] ALIGN AUTO  [06:23:04 PMMay 27, 2016
Start Freq 2 390000000 GHz ) Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Mkr1 2.400 000 0 GHz Auto Tune
Ref Offset 2 dB
1Lo dBldiv Reéf 2ge00 dBm -32.799 dBm

Center Freq

2.405000000 GHz

StartFreq
2.390000000 GHz

StopFreq
2.420000000 GHz

CF Step
3.000000 MHz

Freq Offset
0Hz

Start 2.39000 GHz Stop 2.42000 GHz
#Res BW 100 kHz Sweep 4.000 ms (20000 pts)

SENSE:INT| ALIGN AUTO _ [06:23:52 PMMay 27, 2016
Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Mkr1 2.483 500 0 GHz Auto Tune
1LO dBldiv. Ref 20.00 dBm “41.052 dBm

Ref Offset2 dB

CenterFreq
2.475000000 GHz

StartFreq
2.450000000 GHz

StopFreq
2500000000 GHz

CF Step
5.000000 MHz

Freq Offset
0Hz

Start 2.45000 GHz Stop 2.50000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5.333 ms (20000 pts)
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Test Plot of Conducted spurious emissions measured in 100kHz
Bandwidth of 802.11n (HT40)

Low Channel

BN Agilent 'Spactmm Analyzer - Swept’SA

Center Freq 2.422000000 GHz

Ref Offset2 dB

1LO dBidiv. Ref 20.00 dBm
o

Center 2.42200 GHz
#Res BW 100 kHz

SENSE:INT] ALIGN AUTO

[05:30:32 PMMay 27, 2016

Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run Avg|Hold:>100/100

IFGain:Low #Atten: 30 dB

Mkr1 2.424 544 GHz

-1.986 dBm

CenterFreq
2.422000000 GHz

StartFreq
2.395500000 GHz

Stop Freq
2.448500000 GHz

CF Step
5.300000 MHz

Freq Offset
0Hz

Ref Offset2 dB

1LO dBldiv.  Ref 20.00 dBm

Start 30 MHz
#Res BW 100 kHz

SENSE:INT] ALIGN AUTO

Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold: 17/100

IFGain:Low #Atten: 30 dB

Mkr1 21.892 3 GHz

#VBW 300 kHz

Auto Tune
-41.451 dBm

Center Freq
12515000000 GHz

StartFreq
30.000000 MHz

StopFreq
25.000000000 GHz

CF Step
2.497000000 GHz
Auto Man

Freq Offset
0Hz

Stop 25.00 GHz

Sweep 2.387 s (20000 pts)
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50046347 002

Middle Channel

BE Agilent Spectrum Analyzer - Swept SA

AC

RF Q
Center Freq 2.437000000 GHz

Ref Offset2 dB
Ref 20.00 dBm

Center 2.43700 GHz
#Res BW 100 kHz

SENSE:INT] ALIGN AUTO
Avg Type: Log-Pwr

Avg|Hold:>100/100

|I]5:31 14 PMMay 27, 2016

PNO: Fast (,) 1rig: Free Run
IFGain:Low #Atten: 30 dB

Mkr1 2.439 544 GHz Auto Tune

CenterFreq
2.437000000 GHz

StartFreq
2.410500000 GHz

StopFreq
2.463500000 GHz

CF Step
5.300000 MHz

Freq Offset
0Hz

Span 53.00 MHz
Sweep 5.067 ms (1001 pts)

Ref Offset2 dB
Ref 20.00 dBm

Start 30 MHz
#Res BW 100 kHz

MSG

SENSE:INT| ALIGN AUTO
Avg Type: Log-Pwr

Avg|Hold: 28/100

06:16:28 PMMay 27,2016

PNO: Fast (,) 1rig: Free Run
IFGain:Low #Atten: 30 dB

Mkr1 21.892 3 GHz Auto Tune

-41.451 dBm

CenterFreq
12515000000 GHz

StartFreq
30.000000 MHz

StopFreq
25.000000000 GHz

CF Step
2.497000000 GHz
Auto Man

Freq Offset
0Hz

Stop 25.00 GHz

#VBW 300 kHz Sweep 2.387 s (20000 pts)
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High Channel

BE Agilent Spectrum Analyzer - Swept SA

SENSE:INT] ALIGN AUTO | 05:34:44 PM M.
Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Auto T
Ref Offset 2 dB Mkr1 2.449 509 GHz L0 iLe

1L%gB!div Ref 20.00 dBm -2.072 dBm

CenterFreq
2.452000000 GHz

StartFreq
2.425500000 GHz

StopFreq
2.478500000 GHz

CF Step
5.300000 MHz
Man

Freq Offset
0Hz

Center 2.45200 GHz Span 53.00 MHz
#Res BW 100 kHz Sweep 5.067 ms (1001 pts)

SENSE:INT| ALIGN AUTO
Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold: 341100
IFGain:Low #Atten: 30 dB

Mkr1 21.892 3 GHz Auto Tune
Ref Offset2 dB
1LO dBldiv Reef 2(§.e00 dBm 41451 dBm

CenterFreq
12515000000 GHz

StartFreq
30.000000 MHz

StopFreq
25.000000000 GHz

CF Step
2.497000000 GHz
Auto Man

Freq Offset
0Hz

Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (20000 pts)
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Band Edge

4 Agl\entSpEdrumAna\yzer SweptSA = | ]
Q A | SENSE:INT] ALIGN AUTO  [06:29:18 PMMay 27, 2016
Start Freq 2 390000000 GHz ) Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Mkr1 2.400 000 0 GHz Auto Tune
Ref Offset 2 dB
1Lo dBldiv Reéf 2ge00 dBm -37.862 dBm

Center Freq

2.405000000 GHz

StartFreq
2.390000000 GHz

StopFreq
2.420000000 GHz

CF Step
3.000000 MHz

Freq Offset
0Hz

Start 2.39000 GHz Stop 2.42000 GHz
#Res BW 100 kHz Sweep 4.000 ms (20000 pts)

SENSE:INT| ALIGN AUTO _ [06:31:33 PMMay 27, 2016
Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Mkr1 2.483 500 0 GHz Auto Tune
1LO dBldiv. Ref 20.00 dBm “41.605 dBm

Ref Offset2 dB

CenterFreq
2.475000000 GHz

StartFreq
2.450000000 GHz

StopFreq
2500000000 GHz

CF Step
5.000000 MHz

Freq Offset
0Hz

Start 2.45000 GHz Stop 2.50000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5.333 ms (20000 pts)
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5.1.5 Power spectral density

RESULT: Pass
Date of testing : 2016-05-26
Test standard : FCC part 15.247(e)
Basic standard : ANSI C63.10: 2013
Clause 10 of KDB 558074 v03r01
Limit : 8dBm/3kHz
Kind of test site : Shield room
Test setup
Test Channel : Low/ Middle/ High
Operation mode : Al
Ambient temperature : 25C
Relative humidity : 50%
Atmospheric pressure : 101kPa

Table 14: Test result of power spectral density:

Mode Rate (Mbps) |Channel (MHz) (dBRn?/SBLIJ(le) (dBrl;:g:in) Conclusion

2412 -5.728 8 Pass

802.11b 2437 -6.017 8 Pass
2462 -5.796 8 Pass

2412 -11.690 8 Pass

802.11g 2437 -8.931 8 Pass
2462 -11.425 8 Pass

2412 -11.682 8 Pass

802.11n (HT20) 2437 -10.034 8 Pass
2462 -12.196 8 Pass

2422 -16.881 8 Pass

802.11n (HT40) 2437 -14.006 8 Pass
2452 -16.184 8 Pass
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5.1.6 Spurious Emission

RESULT:

Date of testing
Test standard
Basic standard

Limits
Kind of test site

Test setup

Test Channel
Operation mode
Ambient temperature
Relative humidity
Atmospheric pressure

Pass

2016-06-03

FCC part 15.247(d)

ANSI C63.10: 2013

Clause 11 of KDB 558074 v03r01

FCC part 15.209(a)

3m Semi-Anechoic Chamber & Anechoic Chamber

Low/ Middle/ High
Al

24°C

53%

101kPa

For details refer to following test plot.




A TUVRheinland®

Produkte
Products

Prifbericht - Nr.:
Test Report No.

50046347 002

Seite 35 von 116
Page 35 of 116

Test Plot of 802.11b, Low Channel - X

Spectrum # |

&

Ref Level 127.00 dBpv
jo Att 30 dB
TDF

@ RBW 200 Hz
SWT 3.5s5s @ VBW 1kHz

Mode Auto Sweep

@® 1Pk Max

l’jm‘tl&in\itmck—
margb-i;??olh'nit 1

M1[1]

Line margin

110 dBpv

64.87 dBpV
20.581 kHz

100 depv:

HR\‘%%

90 depv

80 dBpv

70 dBpv

50 dBpv

40 dBpy

30 dIBuV

Start 9.0 kHz

1001 pts

.

P

Spectrum |

J Measuring...

Stop 150.0 kHz

Ref Level 107.00 dBpY

@ RBW 10 kHz

b Att 10de  SWT 299 ms @ VBW 30 kHz Mode Auto Sweep

TDF
@® 1Pk Max

; Limit Check 1 MHBASS M1[1] 57.80 dBpV
]L'TJEJIEEZ.“""‘i'i ' | pass 20.9355 MHz
margH"e margi PASS

90 depv \II —
80 depv A
70 dBpv i, S

M1

50 dBpv

40 dBpv

30 dBpy

20 dBpv

10 depv

Start 150.0 kHz

1001 pts

.

P

J Measuring...

Stop 30.0 MHz
]

Zi
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Test Plot of 802.11b, Low Channel - Y
Spectrum "l @]

Ref Level 127.00 dBpv @ RBW 200 Hz

jo Att 30de SWT 3.5s @ VBW 1kHz Mode Auto Sweep
TDF

@® 1Pk Max

Em‘tlm:mitmck—x PASS ! M1[1] 66.41 dBpV
margipRALmit] DASS . ‘ 14.850 kHz

Line margin

110 dBpv

HR\‘%%

100 depv:

90 depv

80 dBpv

e i —

40 dBpy

30 dIBuV
Start 9.0 kHz

1001 pts
—
[ ﬁ J Measuring...  URERELCHD W6

P

Spectrum | n:vn]

Ref Level 107.00 dBpY @ RBW 10 kHz

b Att 10de  SWT 299 ms @ VBW 30 kHz Mode Auto Sweep
TDF

@® 1Pk Max

; Limit Check ¢ 1 1 | 1MHBASS : L M1[1]

marghine margi A PASS

n

Stop 150.0 kHz

Zi

56.75 dBpV
961.6 kHz

90 dBpv

80 dBpV

70 depv i, 22

N f e W\Ml”,]},lﬁ}lmﬂpmnk,ﬁ,:m”\Mq,"..,,,l\,)?HMMMJJWJJ,M‘[AWUW‘AWW

40 dBpv

30 dBpv
20 dBpY
10 dBpv ‘
Start 150.0 kHz 1001 pts Stop 30.0 MHz
-
L ] J Measuring... QURRRELED WG

Zi
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Test Plot of 802.11b, Low Channel - Z
Spectrum "l @]

Ref Level 127.00 dBpv @ RBW 200 Hz

jo Att 30de SWT 3.5s @ VBW 1kHz Mode Auto Sweep
TDF

@® 1Pk Max

l’jm‘tl&in\itmck— : PASS ! M1[1] 64.53 dBpV
margkiprAinitl e PASS | :
£l f i ; Y

15.843 kHz

Line margin

110 dBpv

HR\‘%%

100 depv:

90 depv

80 dBpv

70 dBpv

50 dBpv

40 dBpy

30 dIBuV : ’ 0
Start 9.0 kHz 1001 pts

L ﬁ J Measuring... QR RRRNNN WG

P

Spectrum | n:vn]

Ref Level 107.00 dBpY @ RBW 10 kHz

b Att 10de  SWT 299 ms @ VBW 30 kHz Mode Auto Sweep
TDF

@® 1Pk Max

; Limit Check ¢ 1 1 | 1MHBASS : L M1[1]

iITJEJlE"a'Z.“';"‘i'i ‘ I N BASS :

margH"e mardgi D PASS

n

Stop 150.0 kHz

56.88 dBpV
941.5 kHz

90 dBpv

80 dBpV

70 dBQV Tl

dBpv;

e B WWW@WWM«WWMW

40 dBpv

30 dBpy

20 dBpv

10 depv ‘ T
Start 150.0 kHz 1001 pts

[ , J Measuring... QURRRELED WG

P

Stop 30.0 MHz

Zi
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Test Plot of 802.11b, Middle Channel - X
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Test Plot of 802.11b, Middle Channel - Y
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Test Plot of 802.11b, Middle Channel - Z
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Test Plot of 802.11b, High Channel - X
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Test Plot of 802.11b, High Channel - Y
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Test Plot of 802.11b, High Channel - Z
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Bldg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China
www. emtek. com. cn Tel:+86-755-2695 4280 Fax:+86-755-2695 4282

Shenzhen EMTEK Co., Ltd.

EMITEK

Access to the Wor

File :TUV

80.0  dBu¥/m

Radiated Emission Measurement
Data :#663 Date: 2016/05/27

70
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40
o

30

20 1 2

10

| Limit1:
M argin:

lm:m.otm 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00° MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: NS-P16AT08
Mode:11B 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/im dBuV/m dB Detector cm degree  Comment
1 71.7100 37.57 -18.25 19.32  40.00 -20.68 QP
2 103.7200 34.07 -15.30 18.77  43.50 -24.73 QP
3 178.4100 4736  -17.17 30.19 4350 -13.31 QP
4 * 254.0700 4719 -13.28 33.91 46.00 -12.09 QP
5 279.2900 42.38 -12.46 29.92  46.00 -16.08 QP
6 312.2700 37.69 -11.45 2624 46.00 -19.76 QP
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV\Data #663
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Bldg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China

Shenzhen EMTEK Co.,Ltd.

www. emtek. com. on Tel:+86-755-2695 4280 Fax:+86-755-2695 4282

EMITEK (¢

Access to the World

Radiated Emission Measurement
Data :#664 Date: 2016/05/27

File :TUV
80.0  dBu¥/m
70
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50

< Limitl:

P
i 4

30 (). . ? b b ;
ﬁ " ot
20 M\J W}w m i MWWWWW ]
10 | i ! :
0.0 : : | ‘ ‘
30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: NS-P16AT08
Mode:11B 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 41.6400 4399 -15.13 28.86  40.00 -11.14 QP
2 67.8300 44,57 -17.29 27.28 40.00 -12.72 QP
3 103.7200 43.40 -15.30 28.10  43.50 -1540 QP
4 * 174.5300 49.87 -17.20 32.67 43.50 -10.83 QP
5 200.7200 4130 -15.51 2579 43,50 -17.71 QP
6 254.0700 4495 -13.28 31.67 46.00 -1433 QP -
*:Maximum data  x:Over limit  L:over margin Operator: KK

File :TUV\Data #664
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Bldg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China
www. emtek. com. cn Tel:+86-755-2695 4280 Fax:+B6-755-2695 4282

Shenzhen EMTEK Co., Ltd.

El

ITEK

Access to the World

Radiated Emission Measurement

File :TUV Data #661 Date: 2016/05/27
80.0  dBuV/m
i ] ; " Limit1: —
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30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: NS-P16AT08
Mode:11B 2437
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree  Comment B
1 71.7100 38.28 -18.25 20.03  40.00 -19.97 QP
2 178.4100 46.62 -17.17 2945 43,50 -14.05 QP
3 * 253.1000 47.47  -13.33 3414  46.00 -11.86 QP
4 284.1400 4173  -12.28 29.45 46.00 -16.55 QP
5 310.3300 38.72 -11.47 2725 46.00 -18.75 QP
6 357.8600 33.84 -10.59 2325 46.00 -22.75 QP
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :-TUV\Data :#661

Page: 1
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File :TUV

80.0
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Radiated Emission Measurement

Data #662

Date: 2016/05/27

- Limit1: .

' Margin: |

i

40
30 {
20 1
10
0.0 : ! ; i ; .
30.000  127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: NS-P16ATO08
Mode:11B 2437
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 *  40.6700 4473 -15.34 29.39  40.00 -10.61 QP
2 67.8300 4496 -17.29 2767 40.00 -12.33 QP
3 103.7200 43.61 -15.30 28.31 43.50 -15.19 QP
4 172.5900 4992 -17.21 32.71 43.50 -10.79 QP
5 257.9500 4466 -13.09 3157 46.00 -1443 QP
6 310.3300 3595 -11.47 2448  46.00 -21.52 QP
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV\Data :#662

Page: 1
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Radiated Emission Measurement

File :TUV\Data :#659

File :;TUV Data #659 Date: 2016/05/27
80.0 dBu¥/m
: ! C Limitl:
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30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: NS-P16AT08
Mode: 11B 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 178.4100 46.20 -17.17 29.03 43.50 -14.47 QP
2 227.8800 4220 -14.27 27.93  46.00 -18.07 QP IR
3 * 251.1600 4764 -13.41 34.23 46.00 -11.77 QP -
4 2792000  41.87 -12.46 29.41  46.00 -16.59 QP o
5 312.2700 3719  -11.45 25.74 46.00 -20.26 QP
6 357.8600 34.03 -10.59 23.44 46.00 -22.56 QP
*:Maximum data  x:Over limit  l:over margin Operator: KK
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Radiated Emission Measurement

Data #660

Date: 2016/05/27

File :TUV
80.0  dBu¥/m
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: Margin: PR

i

515.00 612.00 709.00 806.00 1000.00 MHz

30.000 127.00 224.00 321.00 418.00
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: NS-P16AT08
Mode:11B 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 40.6700 4457 -15.34 29.23  40.00 -10.77 QP
2 103.7200 4439 -15.30 29.09 4350 -1441 QP o
3 * 1745300 50.13 -17.20 3293 4350 -10.57 QP o
4 254.0700 4521 -13.28 3193 46.00 -14.07 QP
5 284.1400 36.84 -12.28 2456 46.00 -21.44 QP
6 311.3000 33.96 -11.46 2250 46.00 -23.50 QP
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV\Data #660

Page: 1
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File :TUV
80.0  dBuV/m

Radiated Emission Measurement
Data #653

Date: 2016/05/27
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30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: NS-P16AT08
Mode:11G 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 103.7200 33.25 -15.30 17.95 43.50 -25.55 QP
2 * 179.3800 48.85 -17.17 31.68 43.50 -11.82 QP
3 224.0000 41.20 -14.39 26.81 46.00 -19.19 QP
4 254.0700 4728 -13.28 34.00 46.00 -12.00 QP
5 284.1400 4154 -12.28 29.26 46.00 -16.74 QP
6 311.3000 37.73 -11.46 26.27 46.00 -19.73 QP
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV\Data :#653
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